
DH032
    Glute Ham Developer



4

5

6

7

8

3

9

13

14

15



3



4



5

Parts List

Item No. Description QTY Item No. Description QTY
1 Right Bottom Frame 1 26 Plug φ32 2

2 Left Bottom Frame 1 27 Foam Spacer 8

3 Short Connection Frame 1 28 Tube Guide 4

4 Front Upright Frame 1 29 Small Cap 4

5 Long Connection Frame 1 30 Wheel 2

6 Main Frame 1 31 Bushing φ38*φ25.4*18 8

7 Handle Frame 1 32 Hex Head Bolt M12*110 4

8 Adjust Support Frame 1 33 Hex Head Bolt M12*100 2

9 Foot Frame 1 34 Hex Head Bolt M12*75 12

10 Plug 2 35 Hex Head Bolt M12*30 6

11 Strap Hook 2 36 Flat Washer φ13*φ24*1.5 32

12 Back Swing Frame 1 37 Flat Washer φ13*φ44*2 10

13 Front Swing Frame 1 38 Spring Washer φ12 6

14 Bushing φ30*φ20*91 6 39 Nylon Lock Nut M12 18

15 Flat Washer φ46*5 6 40 Hex Head Bolt M10*30 8

16 Lining board 1 41 Socket Head Cap Screw M10*25 4

17 Grip 2 42 Flat Washer φ11*φ20*2 14

18 Plug 50*75 7 43 Hex Head Bolt M10*25 6

19 Leg Pad 2 44 Socket Head Cap Screw M8*10 2

20 Rollar 4 45 Socket Head Cap Screw M8*25 1

21 Pop Pin 1 1 46 Flat Washer φ9*φ16*1.6 4

22 Pop Pin 2 1 47 Hex Head Bolt M8*45 2

23 Shaft φ25.4*φ12.5*72.5 4 48 Nylon Lock Nut M8 2

24 Foot Cover 4 49 Button Head Cap Screw M6*12 4

25 Spacer Sleeve 2 50 Hex Nut M6 4



6

Exploded View

1

2

3

4

5

6

7

8

9

10

10

11

11

12
13

14

14

15

15

15

15

16
17

17

18

18

18

18

18

18

18

19

19

20

20

20

20

21

22

23

23

23
23

24

24

24

24

25
25

26
26

27 27

27

27

27

27

27

27
28

28

28

28

29 29

29

29

30

30

31

31
31

31

31

31

31

31

32

32

32

32

33 33

34
34

34
34

34

34
34

34

35

35
35

35

35
35

36
36

36
36

36

36

36

36

36
36

36
36

36

36

36

36

36
36

36
36

36

36

36

36

36

36

36

36

36
36

37
37

37

37

37

37

37

37

37 37

38
38

38

38
38

38
36

36

39

39

3939

39

39

39

39
39

39

39

39
39

39
39

39

39

40
40

40
40 40

40

40
40

41

41

41 41

42
42

42

42 42 42
42

42

42
42

42

42

42
43

43
43

43
43

43

44
44

45

46
46

46

46
47

47

48

48

49

49

49
49

50
50

50
50

34

34

34

34

14

14



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QTY Item No. Description QTY
1 Right Bottom Frame 1 34 Hex Head Bolt M12*75 12

2 Left Bottom Frame 1 36 Flat Washer φ13*φ24*1.5 16

3 Short Connection Frame 1 37 Flat Washer φ13*φ44*2 8

5 Long Connection Frame 1 39 Nylon Lock Nut M12 12

11 Strap Hook 2

1

2

53

11

11

36 36

36

36

36 36

36

36

36

36

36
36

37

37

37

37

37
37 37

37

39

39 39

39
39

39
39

39

39
39

39
39

34

34

34
34
34

34

34

34
34 34 34

34

36
36

36

36



10

STEP 2

Note：Hand Tighten Bolts and Nylon Lock Nuts.

Item No. Description QTY Item No. Description QTY
4 Front Upright Frame 1 35 Hex Head Bolt M12*30 6

6 Main Frame 1 36 Flat Washer φ13*φ24*1.5 8

7 Handle Frame 1 38 Spring Washer φ12 6

33 Hex Head Bolt M12*100 2 39 Nylon Lock Nut M12 2

7

6
4

35
35

35

35

35

35

33

33

37

37

38

38

38
38

38

3836
36

36
36

36
36

36

36

39

39



11

STEP 3
Item No. Description QTY Item No. Description QTY

8 Adjust Support Frame 1 32 Hex Head Bolt M12*110 4

9 Foot Frame 1 36 Flat Washer φ13*φ24*1.5 8

12 Back Swing Frame 1 39 Nylon Lock Nut M12 4

13 Front Swing Frame 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

32

32

32

32

36

36

36

36

36

36

36

36

39

39

39

39

9

8

12

13



12

STEP 4

Note：Wrench Tighten Screws.

Item No. Description QTY Item No. Description QTY
19 Leg Pad 2 40 Hex Head Bolt M10*30 8

20 Rollar 4 41 Socket Head Cap Screw M10*25 4

27 Foam Spacer 8 42 Flat Washer φ11*φ20*2 8

29 Small Cap 4

19

19

20

20

20

20
27

27

27

27

27

27

27

27

29

29

29

29

41

41

41

41

42

4242
42 40

40404040
40 40

42



13



14



15




	页面 1
	页面 2
	页面 3
	页面 4
	页面 5
	页面 6
	页面 7
	页面 8
	页面 9
	页面 10
	页面 11
	页面 12
	页面 13
	页面 14
	页面 15
	页面 16
	页面 17
	页面 18
	页面 19
	页面 20
	页面 21



